
Frame Assembly, Front and Rear
 



Frame Assembly, Front and Rear
 

Item
Number Part Number DescriptionNote

Quantity Per
Package Assembly

1099721-NLA NLA - Strut, Housing and Hardware Includes: 4 ea.
Strut Housing, 4 ea. O-Ring, Rubber, 4 ea. Snap
Ring

4 41

1099717-NLA NLA - Axle Assembly (Rear)
   Includes: 
     1 ea. Axle, Rear
     1 ea. Bolt, Square Head (M12 x 1.25 x 68)
     1 ea. Spacer (M12 x 20 x 4.5)
     1 ea. Locknut (M12 x 1.25 x 19)
     2 ea. Shroud Cover, Rear Axle
     2 ea. Screw, Phillips Pan Head (M4 x 12)

1 12

1099724-NLA NLA - Hardware, Connecting Pin
   Includes: 
     4 ea. Connecting Pin, Frame
     4 ea. Screw, Phillips Self Tap (M2 x 10)

4 43

1099722-NLA NLA - Hardware, Adjustable Stop Rear Frame
   Includes:
     1 ea. Washer, Spring (M8 x 13)
     1 ea. Nut (M8 x 1.25 x 13)
     1 ea. Screw, Set (M8 x 1.25 x 35)
     1 ea. Fastener, Hook Adhesive Back

1 14

1099716-NLA NLA - Axle Assembly (Front)
   Includes:
     1 ea. Axle, Front
     1 ea. Bolt, Square Head (M12 x 1.25 x 68)
     1 ea. Spacer (12 x 20 x 4.5)
     1 ea. Locknut (M12 x 1.25 x 19)
     1 ea. Shroud Cover, Front Axle - Right
     1 ea. Shroud Cover, Front Axle - Left
     2 ea. Screw, Phillips Pan Head (M4 x 15)

1 15

 


